
STATE OF INDIANA 
 

Clean Water 
State Revolving Fund 

Loan Program 
 
 
 

 
 
 

Annual Report 
State Fiscal Year 2021 

July 1, 2020 – June 30, 2021 
 



Clean Water State Revolving Fund Loan Program 
Annual Report SFY 2021 

Table of Contents 

I. Introduction 1 
II. SRF Loan Program Management [40 CFR 35.3110] 1 
III. Goals and Objectives of the SFY 2021 Intended Use Plan [40 CFR 35.3150(b)(2)] 1 
IV. Environmental Review [40 CFR 35.3140] 3 
V. State Match [40 CFR 35.3165(b)(2)] 4 
VI. Binding Commitments Exceed 120% of Grant [40 CFR 35.3165(b)(4)] 4 
VII. Expeditious and Timely Use of Funds [40 CFR 35.3165(b)(5)] 4 

A. Interest Rates 4 
B. Terms 5 
C. Other Assistance Provided 5 
D. Administrative Expenses and Fees 6 
[...]
New Collector Sewers:  $ 513,000 Interest Rate: 2.30% 

Equivalency Amount: n/a Estimated SRF Savings:  $ 8,199,500 

Environmental Benefits: The project allows the system to achieve compliance. The project reduces failing septic 
systems discharging to the Upper Wabash River watershed. The Upper Wabash is noted on the 303(d) list for high 
levels of E. coli and impaired biotic communities. The project area is included in the Upper Wabash River watershed 
management plan. 
Project Description:  
 
The Wells County Regional Sewer District (RSD) Phase I Sanitary Sewer Improvements Project includes connecting 
the Murray and Liberty Center areas into the City of Bluffton’s sanitary sewer collection system. The project areas 
are currently served by failing onsite septic systems and soils that have poor permeability and are not conducive to 
functioning septic systems.  
 
To serve the Liberty Center Area: Construction includes approximately 9,000 lineal feet of gravity sanitary 
sewer main, 26 manholes, 1,750 lineal feet of sanitary sewer lateral connections, 42 individual grinder pump 
stations and a regional lift station, accompanied by approximately 25,000 lineal feet of force main, 15 air 
release valves/structures, rehabilitation of an existing lift station, and related miscellaneous appurtenances. 
 
To serve the Murray Area: Construction includes approximately 6,090 lineal feet of gravity sanitary sewer 
main, 22 manholes, 1,750 lineal feet of sanitary sewer lateral connections, 9,400 lineal feet of small diameter, 
low pressure main, coupled with 40 individual grinder pump stations and the construction of a regional lift 
station, accompanied by approximately 4,600 lineal feet of force main, 4 air release valves/structures, and 
related miscellaneous appurtenances. 
 
The proposed project extends sewer service to eliminate approximately 192 failing on-site septic systems and 
reduce overflows to the watershed. Wells County RSD also received additional funding through the CWSRF Fee 
program for this project.  
 

 
  

CWSRF Annual Report SFY 2021 14 Exhibit E



CWSRF Participant: Butler 

SRF Project #:  WW20081701 CWSRF Loan Amount:  $ 8,065,000 

CWSRF Loan Closed:  March 25, 2021 Principal Forgiveness:  $ 0 

Affected Population:  2,729 Total Loan and Principal Forgiveness:  $ 8,065,000 

Loan Term: 20 years NIMS Categories: 
Advanced Treatment:  $ 5,132,884 
CSO Correction $ 2,932,116 Interest Rate: 2.00% 

Equivalency Amount: n/a Estimated SRF Savings:  $ 178,950 

Environmental Benefits: The project allows the system to achieve compliance. The project reduces combined sewer 
overflow events to the Lower St. Joseph River and the Lake Erie Basin. The St. Joseph River is noted for high levels 
of E. coli, and impaired biotic communities on the Indiana 303(d) list. The project area is included in the Lower St. 
Joseph TMDL and the St. Joseph (middle) Watershed Management Plan. 
Project Description:  
 
Butler’s Combined Sewer Overflow Long Term Control Plan (CSO LTCP) Compliance Plan, along with its 
Agreed Order with the Indiana Department of Environmental Management, require a level of control of six 
overflow events per year at CSO 003. According to the collection system model, the project reduces CSO 
occurrences from an average of 10-15 events per year during normal conditions to six or less per year at CSO 
003. The project includes the following improvements to address the CSO LTCP Compliance Plan:  
 

• Installation of approximately 1,200 LF of 60-inch diameter influent sewer, including a new connection 
structure to/from the existing 60-inch diameter CSO pipe; 

• Construction of a CSO diversion screening structure with a self-cleaning screen; 
• Improvements to existing plant influent screening facility, including replacement screen and effluent 

piping; and 
• Improvements to existing plant influent pump station, including increased wet well volume, 

replacement raw influent pumps, larger effluent force main, and upgrades to comply with current fire 
protection standards. 

 
The project also includes components that addressing hydraulic and operational concerns in the wastewater 
treatment plant (WWTP) and collection system. The additional projects include: 
 

• Improvements to existing aeration tanks, including repaired cross tank support beam brackets, 
replacement slide gates, and added south influent channel grating and handrails; 

• New ultraviolet disinfection system; 
• Upgraded digester tank cross tank support beam brackets; and 
• Improvements to SCADA, monitoring and alarm systems, including new fiber network at the WWTP; 

replacement flow meters for plant influent, stormwater influent, and industrial force main; and 
monitoring equipment at four remote lift stations, including Meadowmere Lift Station, Beech Street Lift 
Station, South Shores Lift Station, and McDonalds Lift Station. 

 
The project allows the system to achieve compliance and meet the goals of the City’s Agreed Order. The project will 
reduce overflows to the St. Joseph River and protect the health of residents and the environment. 
 

  

CWSRF Annual Report SFY 2021 15 Exhibit E



CWSRF Participant: Morgantown 

SRF Project #:  WW19195501  CWSRF Loan Amount:  $ 3,265,000 

CWSRF Loan Closed:  March 29, 2021 Principal Forgiveness:  $ 3,360,000 

Affected Population:  1,030 Total Loan and Principal Forgiveness:  $ 6,625,000 

Loan Term: 35 years NIMS Categories: 
Advanced Treatment:  $ 710,760 
Inflow and Infiltration: $ 5,914,240 Interest Rate: 2.30% 

Equivalency Amount: n/a Estimated SRF Savings:  $ 6,466,000 

Environmental Benefits: The project allows the system to achieve compliance and reduces sanitary sewer overflow 
events to Indian Creek. Indian Creek is noted for high levels of E. coli on the Indiana 303(d) list and is the subject of 
the Indian Creek Watershed TMDL and the Indian Creek (Johnson County) Watershed Management Plan. 
Project Description:  
 
The Town of Morgantown operates a controlled discharge waste stabilization lagoon facility and an aging collection 
system. The Town has been experiencing consistent issues with inflow and infiltration into the wastewater system for 
at least 20 years and is being placed under an Agreed Order, related to sanitary sewer overflows. In 2016 the 
treatment plant reached 90% of its hydraulic or organic design capacity and received a Sewer Ban Early Warning 
notice from the Indiana Department of Environmental Management (IDEM).  
 
The Town’s project to improve the collection system includes: 
 

• Installation of approximately 18,300 lineal feet of new gravity sanitary sewer; 
• Manhole Rehabilitation; 
• Replacement of approximately 210 lineal feet of sanitary sewer main and CIPP lining of approximately 735 

lineal feet of sanitary sewer main; 
• Replacement of Lift Station No. 1, including the installation of an emergency generator set; and 
• Rehabilitation of Lift Station No, 2, located near State Road 135, including the replacement of check valves 

at the lift station and the installation of electrical control panels/remote monitoring equipment and an 
emergency generator set. 
 

Improvements to the Town’s Wastewater Treatment Plant include: 
 

• Lagoon Cell No. 1 Improvements, including the installation of a new outlet pipe and level control structure, 
and the addition of approximately 4,300 lineal feet of rip rap around the perimeters of Cells No. 1 and 2; and 

• Installation of a new fine screen equipment in the Headworks Screenings Facility. 
 
These projects will help the utility address compliance issues with IDEM and continue to provide safe, reliable 
collection and treatment of wastewater. 
 

  

CWSRF Annual Report SFY 2021 16 Exhibit E



CWSRF Participant: Sellersburg 

SRF Project #:  WW21101001 CWSRF Loan Amount: $ 26,105,000 

CWSRF Loan Closed:  March 30, 2021 Principal Forgiveness: $ 0 

Affected Population:  9,013 Total Loan and Principal Forgiveness:  $ 26,105,000 

Loan Term: 20 years NIMS Categories: 
Advanced Treatment:  $ 25,515,036 
Sewer System Rehabilitation: $ 589,964 Interest Rate: 2.00% 

Equivalency Amount: n/a Estimated SRF Savings:  $ 473,547 

Environmental Benefits: The project allows the system to achieve compliance. The project will reduce the potential 
for overflows to the Silver Creek, which is noted on the Indiana 303(d) list for high levels of E coli. The project area 
is included in the Silver Creek Watershed Management Plan. 
Project Description:  
 
The Town of Sellersburg owns and operates a 2.37 MGD Wastewater Treatment Plant (WWTP). Many of the plant’s 
major processes, buildings, and equipment have been in operation since 1989 and are in need of rehabilitation or 
replacement. The WWTP is unable to treat existing peak flows, and average plant flows are approximately 80 to 85 
percent of the WWTP’s permitted flow capacity. In 2019, the Town received a Notice of Noncompliance Letter and 
an Early Warning Sewer Ban Notification from IDEM. The Perry Crossing Lift Station receives flow from 
multiple lift stations throughout the Covered Bridge subdivision, which has led to hydrogen sulfide corrosion 
and deterioration and the Airport Lift Station is not in operation due to contaminated groundwater infiltration into 
the existing wet well. 
 
The Sellersburg WWTP project includes the following: 
 

• Modify plant influent force mains; 
• Construct diversion structure to the existing equalization basin and rehabilitate the existing equalization 

basin; 
• Construct new headworks building, including new screening system with mechanically cleaned screens, 

bypass channel with manually cleaned bar rack, washer compactor, and screw conveyor; grit removal, 
pumping, and classification systems; odor control; and drain lift station;  

• Construct one new oxidation ditch and flow splitter box and rehabilitate the existing oxidation ditches; 
• Rehabilitate high rate treatment basins; 
• Construct one new clarifier and rehabilitate the two existing clarifiers;  
• Rehabilitate and expand existing scum/RAS/WAS pump station; 
• Replace the existing UV disinfection system; 
• Construct a new reaeration basin; 
• Construct a new dewatering facility and a covered sludge loading area; 
• Rehabilitate the existing sludge storage basins, diffused aeration system, and blowers; 
• Replace the existing plant drain pump station and plant water system; 
• Replace the existing outfall pipe with a new 36-inch diameter outfall pipe and replace outfall structure; 
• Rehabilitate the existing administration building and the existing testing laboratory; 
• Install a new electrical system, new electrical building and emergency generator; 
• Replace the existing WWTP SCADA system and flow metering system; 
• Rehabilitate HVAC and electrical systems and provide new lighting; and 
• Provide new and rehabilitated yard piping, access roads, and sidewalks; 
• Rehabilitate the Perry Crossing Lift Station; and 
• Reconstruct the Airport Lift Station.  

The project rehabilitates and expands the existing WWTP to address aging components, allows treatment of average 
and peak design flows of 3.65 MGD and 10.8 MGD, respectively, and improves operations at two lift stations in the 
collection system.  

CWSRF Annual Report SFY 2021 17 Exhibit E



 
CWSRF Participant: Richmond 

SRF Project #:  WW21098908 CWSRF Loan Amount:  $ 6,455,000 

CWSRF Loan Closed:  April 14, 2021 Principal Forgiveness:  $ 0 

Affected Population:  35,653 Total Loan and Principal Forgiveness:  $ 6,455,000 

Loan Term: 20 years NIMS Categories: 
Infiltration and Inflow:  $ 6,220,340 
New Collector Sewers: $ 234,660 Interest Rate: 2.00% 

Equivalency Amount: n/a Estimated SRF Savings:  $ 874,881 

Environmental Benefits: The project allows the system to maintain compliance and protects the Whitewater River. 
The receiving stream is noted for high levels of E. coli on the Indiana 303(d) list and is included in the East Fork 
Whitewater River Watershed E. coli TMDL. 
Project Description:  
 
The Richmond West Side Interceptor Basin encompasses approximately 990 acres and consists of approximately 
102,000 linear feet of sanitary sewer ranging from eight to 54 inches in diameter. Due to infiltration and inflow in the 
basin, during wet weather the West Side Interceptor Basin experiences significant wet weather flow, and several 
sanitary sewer overflows are potentially occurring throughout the system. Additionally, the project area includes five 
properties on Henley Road that were serviced by aging septic systems.   
 
To address these issues in the West Side Interceptor Basin the project includes the installation of:  
 

• Approximately 345 LF of 10-inch diameter sanitary sewer and associated manholes; 
• Approximately 4,375 LF of 24-inch diameter sanitary sewer and associated manholes; 
• Approximately 660 LF each of 10- and 18-inch diameter siphon and associated structures; 
• Approximately 2,315 LF of cured in place pipe lining; 
• Approximately 4,790 LF of existing pipe abandonment; 
• Minor slope stabilization; and 
• Approximately 620 linear feet of sanitary sewer along Henley Road. 

 
The West Side Interceptor Basin Project provides additional capacity to the West Side Interceptor Basin and reduces 
infiltration and inflow. Proposed pipe sizes were determined by the hydraulic model of the system in order to 
eliminate capacity concerns and sanitary sewer overflows up to the single event ten-year, one-hour design storm. 
Along Henley Road, the new sewer provides sanitary service to approximately five homes that are currently 
being served by aging septic systems. The project alleviates potential pollution of receiving waters and 
addresses public health and safety concerns caused by failing septic systems.  
 

 
  

CWSRF Annual Report SFY 2021 18 Exhibit E



CWSRF Participant: Jeffersonville-Clarksville Flood Control District 

SRF Project #:  WW21161001 CWSRF Loan Amount:  $ 2,590,000 

CWSRF Loan Closed:  April 20, 2021 Principal Forgiveness:  $ 0 

Affected Population:  115,702 Total Loan and Principal Forgiveness:  $ 2,590,000 

Loan Term: 20 years NIMS Categories: 
Storm Sewers:  $ 2,590,000 Interest Rate: 2.00% 

Equivalency Amount: n/a Estimated SRF Savings:  $ 48,000 

Environmental Benefits: The project allows the system to achieve compliance. The project is included in the 
Jeffersonville CSO LTCP overflow events to the Ohio River. The Ohio River is noted for high levels of E. coli on the 
Indiana 303(d) list and is the subject of the ORSANCO Ohio River TMDL. 
Project Description: 
 
The Cane Run Flood Control Pumping Station #5 was built in the 1940s and its flood pumping capacity of 18 MGD 
has not changed since that time. The pumps come online when the Ohio River reaches a flooding elevation of 429.0, 
meaning the pump station activations are infrequent, allowing flooding to occur at multiple upstream locations. 
 
To correct these issues the Cane Run Flood Control Pump Station #5 Project includes installation of: 
 

• Three vertical turbine pumps with VFDs and formed suction intake (per USACE recommendation); 
• Three 30-inch diameter ductile iron force main discharge pipes, with a new common outfall structure; 
• Two sump pumps for dewatering; 
• A manual bar screen with 2-inch openings; 
• Site work and piping; 
• Electrical building adjacent to the pump station; 
• Emergency generator; and 
• Access drive to the new station. 

 
The Cane Run Flood Control Pump Station #5 Project is included in the City of Jeffersonville’s amended CSO LTCP 
and Consent Decree as Control Measure #3. Increasing the pumping capacity to a maximum of 58 MGD with three 
pumps running will mitigate surcharge of the Cane Run Outfall during Ohio River flood stages.  
 

 
  

CWSRF Annual Report SFY 2021 19 Exhibit E



 
 

CWSRF Participant: Rochester 

SRF Project #:  WW21082501 CWSRF Loan Amount:  $ 8,251,000 

CWSRF Loan Closed:  May 19, 2021 Principal Forgiveness:  $ 0 